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FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 41/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 858.69315 MHz —44.75 dBm -19.75 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.27586 MHz -44.,68 dBm -15.65 db
1.000 GHz 2,475 GHz 1.000 MHz 2.42578 GHz -44.90 dBm -19.90 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.44753 GHz -44.82 dBm -19.82 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.98540 GHz -43.75 dBm -18.75 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.99566 GHz -43.91 dBm -18.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99575 GHz -39.08 dBm -14.08 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98725 GHz -39.17 dBm -14.17 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.19488 GHz -41,02 dBm -16.02 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.09875 GHz -40.,92 dBm -15.92 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55568 GHz -39.20 dBm -14.20 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.56018 GHz -39.15 dBm -14.15 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.79803 GHz -36.25 dBm -11.25 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.87827 GHz -36.10 dBm -11.10 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.80114 GHz -36.35 dBm -11.35 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.89464 GHz -36.14 dBm -11.14 d&
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30.000 MHz 1.000 GHz 1.000 MHz 980.36732 MHz -44.71 dBm -19.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.97701 MHz -44.13 dBm -19.13 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46744 GHz ~44.73 dBm -19.73 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.42652 GHz -44.54 dBm -19.54 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.89594 GHz -43.87 dBm -18.87 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.98725 GHz -43.76 dBm -18.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -38.84 dBm -13.84 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.96525 GHz -39.17 dBm -14.17 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.12790 GHz -41,02 dBm -16.02 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.12090 GHz -40.38 dBm -15.88 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.57018 GHz -39.33 dBm -14.33 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.56118 GHz -39.13 dBm -14.13 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.88876 GHz -36.22 dBm -11.22 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.86827 GHz -36.33 dBm -11.33 d8
18.000 GHz 27.000 GHz 1.000 MHz 12.89764 GHz -36.14 dBm -11.14 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.89714 GHz -36.20 dBm -11.20 dB
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LTE Band 41 / 5MHz
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30.000 MHz 1.000 GHz 1.000 MHz 578.51304 MHz —44.61 dbm -19.61 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.64468 MHz -44.53 dBm -19.53 db
1.000 GHz 2,475 GHz 1.000 MHz 2.25804 GHz -44.81 dBm -19.81 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.13528 GHz -44.91 dBm -19.91 d8
2.715 GHz 3.000 GHz 1.000 MHz 2.99494 GHz -43.90 dBm -18.90 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.98725 GHz -43.80 dBm -18.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87927 GHz -39.00 dBm -14.00 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.98575 GHz -38.81 dBm -13.81 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.15039 GHz -41,02 dBm -16.02 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.67844 GHz -41,05 dBm -16.05 dB&
10.000 GHz 14.000 GHz 1.000 MHz 10.55768 GHz -39.34 dBm -14.34 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.56268 GHz -39.24 dBm -14.24 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.77353 GHz -36.25 dBm -11.25 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.89226 GHz -36.29 dBm -11.28 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.80264 GHz -36.00 dBm -11.09 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.89914 GHz -36,37 dém -11.37 dB
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30.000 MHz 1.000 GHz 1.000 MHz 999,75762 MHz -44.81 dBm -19.81 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.09731 GHz ~44.65 dBm -19.65 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.98042 GHz -43.80 dBm -18.80 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99125 GHz -39.20 dBm -14.20 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.99225 GHz -40,83 dBm -15.82 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55418 GHz -39.27 dbm -14.27 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.88976 GHz -36.12 dBm -11.12 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.80964 GHz -36.20 dBm -11.20 dB
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30.000 MHz 1.000 GHz 1.000 MHz 998.78811 MHz -44.58 dBm -19.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 983.76062 MHz -44.58 dBm -19.58 dB
1.000 GHz 2,475 GHz 1.000 MHz 2.12422 GHz -44.72 dBm -19.72 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.13823 GHz -44.69 dBm -19.69 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.98626 GHz -43.89 dBm -18.89 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.99680 GHz -43.50 dBm -18.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87477 GHz -39.00 dBm -14.00 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.99425 GHz -38.86 dBm -13.86 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.99325 GHz -40,85 dBm -15.85 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.67044 GHz -40,39 dBm -15.89 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.56818 GHz -39.13 dbm -14.13 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.55818 GHz -39.11 dBm -14.11 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.87727 GHz -36.13 dBm -11.13 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.89876 GHz -36.27 dBm -11.27 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.80364 GHz -36.23 dBm -11.23 dB 18.000 GHz 27,000 GHz 1.000 MHz 192.89414 GHz -36.36 dBm -11.36 dB
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1.000 GHz 2.475 GHz 1.000 MHz 2.11501 GHz -44.60 dBm -19.60 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.87274 GHz -43.63 dBm -18.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -38.98 dBm -13.98 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.00625 GHz -40.88 dBm -15.88 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55468 GHz -39.26 dBm -14.26 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.87477 GHz -36.37 dBm -11.37 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.80664 GHz -36.32 dBm -11.32 dB
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30.000 MHz 1.000 GHz 1.000 MHz 965.21489 MHz —44.66 dBm -19.66 dB 30,000 MHz 1,000 GHz 1.000 MHz 965.2148% MHz -44.66 dBm -15.66 db
1.000 GHz 2,475 GHz 1.000 MHz 2.08699 GHz -45.01 dBm -20.01 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.28385 GHz -44.70 dBm -19.70 d&
2.715 GHz 3.000 GHz 1.000 MHz 2.98369 GHz -43.94 dBm -18.94 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.98540 GHz -43.85 dBm -18.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -39.17 dBm -14.17 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.87627 GHz -39.11 dBm -14.11 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.99325 GHz -40,91 dBm -15.91 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.88804 GHz -41,06 dBm -16.06 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55568 GHz -39.28 dbm -14.25 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.55318 GHz -39.14 dBm -14.14 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.88176 GHz -35.99 dBm -10.99 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.87127 GHz -36.20 dBm -11.20 d&
18.000 GHz 27.000 GHz 1.000 MHz 12.80414 GHz -36.23 dBm -11.23 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.89314 GHz -36.25 dBm -11.25 dB
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2.715 GHz 3.000 GHz 1.000 MHz 2.99338 GHz -44,08 dBm -19.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95826 GHz -39.11 dBm -14.11 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.99575 GHz -40,97 dBm -15.97 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.56068 GHz -39.27 dbm -14.27 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.89176 GHz -36.03 dBm -11.03 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.80664 GHz -36.24 dBm -11.24 dB
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30.000 MHz 1.000 GHz 1.000 MHz 967.27886 MHz —44.62 dbm -19.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.15382 MHz -44.64 dBm -19.64 dB
1.000 GHz 2,475 GHz 1.000 MHz 1.96717 GHz -44.63 dBm -19.63 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.11759 GHz -44.76 dBm -19.76 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.99338 GHz -43.74 dBm -18.74 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.97899 GHz -44.04 dBm -19.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97425 GHz -39.05 dBm -14.05 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.77828 GHz -38.93 dBm -13.93 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.99525 GHz -41,00 dBm -16,00 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.13939 GHz -40.72 dBm -15.72 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55368 GHz -39.28 dBm -14.28 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.54868 GHz -39.35 dBm -14.35 db
14.000 GHz 18.000 GHz 1.000 MHz 17.88876 GHz -36.29 dBm -11.29 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.88576 GHz -36.13 dBm -11.13 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.80864 GHz -36.40 dBm -11.40 dB 18,000 GHz 27,000 GHz 1.000 MHz 192.89764 GHz -36.11 dBm -11.11 dB
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1.000 GHz 2.475 GHz 1.000 MHz 1.96902 GHz -44.74 dBm -19.74 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.98426 GHz -44.03 dBm -19.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97875 GHz -39.11 dBm -14.11 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.88804 GHz -40.88 dBm -15.88 dB
10.000 GHz 14.000 GHz 1.000 MHz 10.55068 GHz -39.27 dBm -14.27 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.90376 GHz -36.22 dBm -11.22 dB
18.000 GHz 27.000 GHz 1.000 MHz 12.80864 GHz -36.23 dBm -11.23 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG011718-01B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0017
30 Normal Voltage 0.0037
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0038

-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0044
20 Normal Voltage 0.0000
20 Battery End Point 0.0009

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.49 V. ; Maximum Voltage =4.45 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 5.04 4.67 6.00
Middle CH 3.71 5.01 5.42 6.00 PASS
Highest CH 3.62 5.10 5.62 5.97
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.35 6.52 - -
Middle CH 6.67 6.55 - - PASS
Highest CH 6.93 6.55 - -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 41/ 20MHz / QPSK
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 22,17 dem 2561 dBm 3.63 d8 2.81 08 3.50 0B 8 57108 Trace 1 [ 23.31 dem 29,00 dbm 5.69 d8 2.55 d8 4.35 da 5.10 d8 5.45 08
— —
L L J AR e L J AR e

Date: 5 MAY 2020 23:38.02

Date: 5 MAY 2020 23:38.17

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 41/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum
Ref Level 30.00 GBm

G
A

Offset 12,70 d&

Spectrum
Ref Level 30.00 GBm

(=]

Offset 12,70 d&

po ALt 30ds  AQT 2ms @ RBW 20 MHz po ALt 30ds  AQT 2ms @ RBW 20 MHz
TRG:IFE TRG:IFE
@153 view @153 view

Trace 1 [ 2712 dem
N

Date: 5 MAY 2000 23.36:31

N % N
\\
1E- - 1E- -
\l
!
: +
1E- - 1E- - .
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
i y G ive Distri Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
26,75 dBm 4.63 d8 3.01 08 +.61 0B .67 0B .67 0B 28,57 dBm 5.59 d8 3.16 d8 5.07 d8 5.00 d8 5.43 08

Trace 1 [ 2738 dem
N

Date: 5 MAY 2020 23:36.37

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém
| Att 30 de

Offset 12,70 d&
AQT 2ms @ RBW 20 MHz

Spectrum

Ref Level 30.00 dém
| Att 30 de

Offset 12,70 d&
AQT 2ms @ RBW 20 MHz

Date: 5 MAY 2000 233651

Date: 5 MAY 2020 23:37.06

N N
1E- - -
& | \;
\
A
X i
1E- - 1E- 1 .
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
i y G ive Distri Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22,37 dem 27,76 dBm 5.39 d8 .07 68 5.30 dB 5.42 0B 5.45 08 Trace 1 [ 22,90 dem 29,64 dBm 6.74 d8 3.19 d8 5.07 d8 5.00 d8 5.55 0B
— —_— —
L.

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum
Ref Level 30.00 GBm

Offset 12,70 d&

Spectrum
Ref Level 30.00 GBm

Offset 12,70 d&

o Att 0d8 AQT 2ms @ RBW 20 MHz 0d8 AQT 2ms @ RBW 20 MHz
<
- 00 -
T T =
N
N 1E4 : N
§
1E- - 1E- t .
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
i y G ive Distri Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.47 dBm 27.17 dBm 5.70 d8 3.13 dB 5.48 dB dB 5.71 dB Trace 1 22,45 dBm 29.15 dBm 6.71 dB 3.13 d8 5.01 d8 5.97 d8 6.52 dB
— — —
L J [ BERREEE ] L J LEERRERE I

Date: 5 MAY 2000 23:37:31

Date: 5 MAY 2020 23:37.35

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 41/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

&)

Ref Level 30.00 dém  Offset 12,70 d&

Spectrum
Ref Level 30.00 GBm

(=]

Offset 12,70 d&

o Att 0d8 AQT 2ms @ RBW 20 MHz o Att 0d8 AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
V\\‘ N V\\‘
\ <
1E- 1 - 1E- - -
N
|
1E- - 1E- | .
CF 2.506 GHz Mean Pwr + 20.00 dB CF 2.506 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 20,48 dbm 26,63 dbm 5.35 d8 .10 68 5.30 dB 5.35 0B 6.41 08 Trace 1 [ 2140 dem 28,64 dBm 7.44 d8 3.07 d8 5.22 d8 5.52 d8 22 d8
— —
L ( J L U J

Date: 5 MAY 2020 23:3453

Date: 5 MAY 2020 23:35.07

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,70 db Ref Level 30.00 cbm  Offset 12,70 db
e att 0de  AQT 2ms @ RBW 20 MHz e att 0de  AQT 2ms @ RBW 20 MHz
0o i =T =
4 = =
o =g g
i3 \ — 1E4 - -
\
7 T
{
Y L N
1€ 5 1€ '\
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 2106 dem 28,02 dbm 5.95 d8 3.28 0B 5.48 0B 6.67 0B .01 68 Trace 1 [ 2192 dem 29,74 dbm 7.83 d8 3.25 d8 5.28 d8 5.55 d8 7.42 08
— —
L L J L J

Date: 5 MAY 2020 23:35:22

Date: 5 MAY 2020 23:35.:96

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum e Spectrum
Ref Level 30.00 cbm  Offset 12,70 db Ref Level 30.00 cbm  Offset 12,70 db
e att 0de  AQT 2ms @ RBW 20 MHz e att 0de  AQT 2ms @ RBW 20 MHz
TRG:IFP
(@153 view
s
o,
0.0 e 0.0 —~
= X =
< N N
1E A} = 1E4 - =
\ X; \ X;
A
1
T 7
15 “ 1E “\ \,
CF 2.68 GHz Mean Pwr + 20.00 dB CF 2.68 GHz Mean Pwr + 20.00 dB
i y G ive Di: Function Samples: 130000 Ci y Ci ive Distri Function Samples: 130000
Mean | Peak | Crest 10% 19% 0.1% 0.01% Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,11 dBm 27.50 dBm 7.39 d8 3.33 dB 5.71 dB 6. dB 7.39 dB Trace 1 21.42 dBm 29.12 dBm 7.70 d8 3.07 d8 5.22 d8 6.55 dB 7.28 dB
— —
L L J [ BERREEE ] L J LEERRERE I

Date: 5 MAY 2020 23:35:50

Date: 5 MAY 2020 23:36.06

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 486 | 487 | 975 | 9.89 | 14.42  14.15 | 18.62 | 18.82
Middle CH - - - - 493 | 482 | 967 | 965 | 14.27 | 14.18 | 18.98 | 18.86
Highest CH - - - - 494 | 480 | 965 | 971 | 14.39 | 14.15 | 18.62 | 18.66

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.84 - 9.81 - |1415| - 1878 -
Middle CH - - - - 4.91 - 9.73 - | 1422 - | 1886 -
Highest CH - - - - 4.91 - 9.67 - | 1433 - | 1886 -

TEL : 886-3-327-3456 Page Number : A4l _HPUE-5 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Spectrum e Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,70 db = RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.59 dbm)| MI[1] 16.40 abBm|
0 11 2.49659200 GHz - ” 2.49979900 GHz
A Py 'J{i‘a 26.00 dB| . i “ndB ¥ 26.00 dB|
- ] el S e i ey 4.855000000 MHz 04 i et et Atk el 4.865000000 MHZ]
I Q factor \ 514.2] i Q factor 513.8}
o d | 0 di J
T
P § /
10 d f‘ -10 di ¥
‘ \ N,
-20d f - - 20 d ——
N e e L Ca VAN A/“\J'\ B i e g
AT, v -1 —
- -30
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,496592 GHz 17.59 dBm nd@ down 4.B55 MHz M1 2.499799 GHz 16.40 dBm nd@ down 4.B6S MHZ
T 1 2,496082 GHz -6.69 dBm nd8 26.00 dB TL L 2,496112 GHz -9.56 dBm n 26,00 d8
T2 1 2,500938 GHz -8.20 dBm Q factor 514.2 T2 1 2.500978 GHz -9.40 dBm Q factor 513.8

L I

J

L U

J

Date: 5 MAY 2020 23.0233

Date: 5 MAY 2020 23:0245

Middle Channel / 5MHz / 16QAM

Middle Channel / 5MHz / QPSK

(=]

Spectrum e Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,70 db = RBW 100 khz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.45 dbm)| MI[1] 16.94 abBm|
M1 2.59424900 GHz 2.59135200 GHz
= - N —wieX 26.00 dB| @ nde 26.00 dB|
- i R sl et et L i ade T 7-"““\‘ 4.925000000 MHZ| 04 AL e et 4.815000000 MHZ]
T Q factor \ 526.7] 7 Q factor | 538.2|
o d ‘t 0 di | ll
2 e b
ki ’ ¥ i
10 df T -10 -
. . i ._
20 20 d
o TV \ h
poel m ho ot/ e
e L./ A - ) = o T
fon e T Yo
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594249 GHz 17.45 dBm nd@ down 4.925 MHz M1 2.591352 GHz 16.94 dBm nd@ down 4.B15 MHZ
T 1 2,590852 GHz -8.85 dBm nd8 26.00 dB TL L 2,500552 GHz -6.60 dBm nd8 26,00 d8
T2 1 2,595478 GHz -8.89 dBm Q factor 526.7 T2 1 2.595368 GHz -8.40 dBm Q factor 538.2

L I ]

L U

J

Date: 5 MAY 2020 23.03:31

Date: 5 MAY 2020 23:03:32

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L ) ]

Date: 5 MAY 2020 23.04.09

Spectrum e Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,70 db = RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.80 dBm| mili] 15.94 dBm|
4 2.68646100 GHz . 2.68775000 GHz,
20 k| A . ndg 26.00 dB| 2 N ndg 26.00 dBj
w0 S e PV N i Brom [\ 4.935000000 MHz| 104 17 W B e 4.795000000 MHZ]
] Q factor 1 544.4 7 Q factor \ 560.5}
v \ o nl
T 1 Tf LE
-10 df ¥ -10 o ¥ L2
! / \
i ‘ 4
20 7 Eow el |
A = ~f I f [ o Wy,
LN N i VAL AT Wl A T
g
-40d -40 d
-50 d -50 di
60 df -60 de
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.686461 GHz 16.80 dBm ndB down 4.935 MHz ML 2.68775 GHz 15.94 dBm ndB down 4.795 MHz
TL 1 2,685032 GHz -8.80 dém nds 26.00 dB TL L 2.685072 GHz -10.07 dam nds 26.00 d8
T2 1 2689963 GHz -9.11 dBm Q factor 544.4 T2 1 2.689868 GHz -9.59 dBm Q factor 550.5
e

L I ]

Date: 5MAY. 2020

230421

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

© A4l _HPUE-6 of 41



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG011718-01B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Spectrum e Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 18.95 aBm| LY 16,07 abm|
M1 2.4994820 G 2.5052760 G
. e — e . " s
e AN AN B B g
04 ALTNAT VY AT VR, e ~\ 9.750000000 MHZ| A N R = 9.890000000 MHZ]
! Q factor \ 256.4) Q factor 253.3)
/
i |
o T |
bi
-10d f T\
200 L ——=
A R T - o~ A~
v A AV N
3648
40 d 40 d
50 df 50 d
60 d -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,499482 GHz 18.95 dam nd8 down 9.75 MHz ML 2505276 GHz 18.07 dam nd8 down 9,89 WHZ
T 1 2,496065 GHz -7.26 dBm nd8 26.00 dB TL L 2,496045 GHz -6.38 dBm n 26,00 d8
T2 1 2.505815 GHz -7.18 dam qQ factor 256.4 T2 i 2.505935 GHz -7.59 dam qQ factor 253.3

L I

Date: 5 MAY 2020 23.0458

J

L U

Date: 5 MAY 2020 23:05:10

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum
Ref Level 30.00 Gém

&)

Offset 12,70 dB & RBW 300 kHz

Spectrum
Ref Level 30.00 cbm

(=]

Offset 12.70 dB & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 16.75 aBm| LY 108,62 abm|
- 2.5914620 GHz - M1 2.5943990 GHZ]
S n - 26.00 dB| -~ ARdB 26.00 dB|
AP e IR e o S
04 J-r it ) ! 9.670000000 MHZ| 104 [ A Bmﬂ ey 9.650000000 MHZ]
/ Q factor 268.0) | Q factor 1 268.8]
d P I !
o 7 0 = 1
i i ¥
-10d 10 d
/ 1 \
20 d 20 d o
5 P S
N A - \/ [ NS
WAL W — _gnh‘\_“\-v — .
40 d 40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.591462 GHz 18.75 dam nd8 down 9.57 MHz ML 2.504399 GHz 18.62 dsm nd8 down 9.65 WHZ
T 1 2,588165 GHz -7.28 dBm nd8 26.00 d TL L 2,588145 GHz -7.04 dBm nd8 26,00 d8
T2 1 2,597835 GHz -7.51 dam qQ factor 268.0 T2 i 2.507795 GHz -6.35 dam qQ factor 268.9

L I

Date: 5 MAY 2020 23.05.46

J

L U

Date: 5 MAY 2020 23:05:57

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

L )

Date: 5 MAY 2020 23.06.33

J

Cate: 5MAY 2020 23:06.48

J

Spectrum e Spectrum
Ref Level 30.00 dbm  Offset 12,70 db & RBW 300 khz RefLevel 20.00 dbm  Offset 12,70 d e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.09 dBm| mili] 17.98 dBm)|
20 M1 2.6814240 GHZ| - 2.6821830 GHz
P ey 1dR., 26.00 dBj| dB 26.00 dB)
N N P L - e aY
0 I - v Ve 0.650000000 MHez| 104 I ARAVEEN 0.710000000 MHz|
[i Q factor \ 277.9] | Q factor 276.2|
| | i
LE oY T ‘ i1
i ¥
BUE! . T -10d
-20d / 4 -20 di I
e A o s N PraYa¥an Fasd e (e
30 dBi- = 30 abkh
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHZ CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.661424 GHz 18.09 dBm ndB down 9.65 MHz ML 2.882183 GHz 17.98 dém ndB down 9,71 MHz
TL 1 2,680165 GHz -7.78 dBm nds 26.00 dB TL L 2.680185 GHz -7.72 dBm nds 26.00 d8
T2 1 2689815 GHz -7.77 dBm Q factor 277.9 T2 1 2.689895 GHz -7.94 dBm Q factor 276.2
(] [ )il [

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number :
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.. FG011718-01B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Spectrum e Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 1561 abm|
i 2.5012820 GHz]
= noe 'y 26.00 dB| @ nd 26.00 dB|
g A A T i J!W‘Uffl 14.416000000 MHz| o JANTAN e L AL BRI AV ey 14.146000000 MHz|
i Q factor 174.0} i 7 Q factor i 176.8]
od 0d / |
E ! _lf_ N
-1 d it 10 di f
204 J \ 20d | I
o A ! S
~r Vb o V) eV L
a0 Aatn=s Spsem= 7w
™ "y
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.5095 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,508535 GHz 15.35 dBm nd@ down 14.416 MH2 M1 2.501282 GHz 15.61 dBm nd@ down 14,146 MHZ
T 1 2,496427 GHz -11.56 dm nd8 26.00 dB TL L 2.498427 GHz -11.24 dam n 26,00 d8
T2 1 2,510843 GHz -10.47 d8m Q factor 174.0 T2 1 2.510573 GHz -10.61 d8m Q factor 176.8

L it J -

Date: 5 MAY 2020 23.07.23

L U

Date: 5 MAY 2020 23:07:35

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum e Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.70 dbm)| MI[1] 17.47 abm|
1 2.5942590 GHz 1 2.5874560 GHZ]
20 20
N T ndp 26.00 dB| 7 N ndB 26.00 dB|
- VA T 14266000000 MHz| 04 o W ety | e By o, 14.176000000 MHz|
i Q factor 181.9) T Q factor \ 182.5
v | va ll
¥ if e
-10 - 10 d 7y [
/ { A
20 d J,f 20 d o
L Y . [ U e
=y w4y vo 30 2N
v
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.599 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 2,504259 GHz 17.70 dem nd8 down 14.266 MHz ML 2.587456 GHz 17.47 dam nd8 down 14,176 MHz
T 1 2,585777 GHz -8.12 dBm nd8 26.00 dB TL L 2,585867 GHz -9.01 dBm nd8 26,00 d8
T2 1 2,600043 GHz -8.01 dBm Q factor 1B1.9 T2 1 2.600043 GHz -7.03 dBm Q factor 182.5

L I ]

Date: 5 MAY 2020 23.08:10

L U

Date: 5 MAY 2020 23:08:22

J

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

(=]

L 1 ) ]

Date: 5 MAY 2020 23.08.59

L I

Cate: 5MAY 2020 23:09.11

Spectrum e Spectrum
Ref Level 30.00 dbm  Offset 12,70 db & RBW 300 khz RefLevel 20.00 dbm  Offset 12,70 d e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 17.52 dBm| mili] 16.47 dBm|
M1 2.6830690 GHzZ| 2.6786040 GHz
20 - A x L ~ndB ™ 26.00 dB| 2 ’\. ndB 26.00 d8]
04 IO e B e u-\ 14.386000000 MHz| wd Vi e i |V BR N 14.146000000 MHg]
T Q factor 186.5| I Q factor 189.4)
o i 0
L
-t0d - T -10d
[ \
20 d - — -20d
n v a o . A .
P e Bl el AP PN IR N TV T
-40 -40 df
-50 d -50 di
60 df -60 de
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.683069 GHz 17.52 dém ndB down 14.386 MHz ML 2.678604 GHz 16.47 dBm ndB down 14146 MHz
TL 1 2/675367 GHz -9.03 dém nds 26.00 d8 TL L 2.675427 GHz -9.13 dém nds 26.00 d&
T2 1 2669753 GHz -6.90 dBm Q factor 186.5 T2 1 2.689573 GHz -9.10 dBm Q factor 189.4
e

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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e% FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG011718-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Spectrum e Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1+.18 dBm)| ™M1[1] 14.28 aBm)
2.5051210 GHz 2.5107950 GHZ]
20 20
e ndB 26.00 dB)| nd 26.00 dB|
A n A ry
g n § e e B ey oy 18.5Z 10000 W% 2 104 W2 SITA B Adurnp AR en ™, 18 5210000 A% 12
| Y Q factor \ 134.5 v Q factor™ 1 133.4
s | o / |
| ] i
-1 d -10di -
| i I
204 ‘L 20 d ! !
- f \"w‘ A a0 _ ( Lﬂ'\.z’\-“r A - s
L Ry i g =0
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 2.508171 GHz 14.18 dam nd8 down 18.521 MHz ML 2.510795 GHz 14.28 dam nd8 down 18,821 MHz
T 1 2,496609 GHz -10.69 dBm nd8 26.00 dB TL L 2,496529 GHz -11.72 dam n 26,00 d8
T2 1 2,515311 GHz -10.23 dém Q factor 134.5 T2 1 2.515351 GHz -13.77 dém Q factor 133.4

L it J -

Date: 5 MAY 2020 23.08.48

L U ]

Date: 5 MAY 2020 23:10:00

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

(=]

Spectrum e Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.96 dbm)| MI[1] 1550 aBm|
. 2.5894840 GHz . 2.5949180 GHZ]
= v ndB 26.00 dB| @ ¢ ndB 26.00 dB|
04 ofany, AN A AL b 18.981000000 MHZ| 104 Fis N i - SBGN 18.861000000 MHz]
J Q factor 136.4 ki Q factor \,\ 137.6}
o4 0d +
Tl } '!
-10 df -10 d - f
/ \ {
20 d - - -20 df -
b \
I AV M Lo N A .
Bt g g Ny— FadBpea R WSy
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589484 GHz 15.96 dBm nd@ down 18.981 MH2 M1 2.594918 GHz 15.50 dBm nd@ down 18,861 MHZ
T 1 2,583529 GHz -9.69 dBm nd8 26.00 dB TL L 2,58345 GHz -10.70 dBm nd8 26,00 d8
T2 1 2,60251 GHz -10.15 dém Q factor 136.4 T2 1 2.602311 GHz -10.27 d8m Q factor 137.6

L I ]

Date: 5 MAY 2020 23:10.:6

L U ]

Date: 5 MAY 2020 23:10:47

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

L 1 ) ]

Date: 5 MAY 2020 231124

Spectrum e Spectrum
Ref Level 30.00 dém  Offset 12,70 d& RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 di RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.23 dBm| mili]
1 2.6728070 GHZ|
e T § ndB 26.00 dB| & X ndB 26.00 dB)|
04 A A e B ¥ 18.621000000 MHz| 104 Mo A 1V AL, A s 18661000000 MHz]
T Q factor 143.5| J‘ Qfackér™ 7y 143.6)
| !
0 di 0 T !
BUE! 4 -10d 3
!
/ \ \
T -20 di t
Mo Anns A F
ATy MW Prmpnit o WV e A e,
-40d
-50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHZ CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.672607 GHz 17.23 dém ndB down 18.621 MHz ML 2.680599 GHz 15.93 dBm ndB down 18,661 MHz
TL 1 2670649 GHz -9.60 dBm ndé 26.00 dB TL 1 2.670689 GHz -9.72 dém ndé 26.00 d8
T2 1 2689271 GHz -8.38 dBm Q factor 143.5 T2 1 2.689351 GHz -10.24 dBm Q factor 143.6
e

L I ]

DCate: 5MAY 2020 23:11:38

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A4l _HPUE-9 of 41



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

L it J -

Date: 5 MAY 2020 231201

L U

DCate: 5 MAY 2020 23:13:13

J

Spectrum e Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.90 dBm| ™M1[1] 16.52 aBmj
2.49971900 GHz 2.4999210 GHZ|
= m\é‘,\' 26.00 dB| @ ndB 26.00 dB|
g AP, P B Ve 4.835000000 MHz| 0d I N 9.810000000 MHZ]
f FQtactar 7\ 17 7 Q factor \ 2544
/
i | A L
0 7 0 1 [
T s
-10 + -10 d f ‘l
204 / 20 d J_! .
o] -
N I . .
PO A A e
40 df
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,499719 GHz 14,90 dBm nd8 down 4.835 MHz ML 2,499921 GHz 16.52 dam nd8 down 9.81 WHz
T 1 2,496082 GHz -10.75 dbm nd8 26.00 dB TL L 2496085 GHz -10.02 dBm n 26,00 d8
T2 1 2,500918 GHz -11.47 d8m Q factor 517.0 T2 1 2.505895 GHz -9.13 dBm Q factor 254.8

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

(=]

L I ]

Date: 5 MAY 2020 231225

L U

Date: 5 MAY 2020 23:13:37

J

Spectrum e Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] ™M1[1] 16.04 aBm}
2 . 2.5940990 GHZ]
= nd 26.00 dB| @ 1 ¥ ndB 26.00 dB|
o AR Ve Wiy WL CCNY PSS AT WP S 4.905000000 MHZ 04 T A il e Pl S aa VR 9.730000000 MHZ|
{ Q factor \ 528.8) { Q factor 1 266.6]
od | od [ \
" o -é‘_ 1=
10 d - S -10 di f
{ /
{ i \
204 ] Y 20 d t
Faa il S el DAY 0 %
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 2.503659 GHz 15.54 dam nd8 down 4.905 MHz ML 2.504099 GHz 16.04 dBm nd8 down 9.73 WHz
T 1 2,590542 GHz -10.63 dBm nd8 26.00 dB TL L 2,588185 GHz -9.61 dBm nd8 26,00 d8
T2 1 2595448 GHz -10.75 dém Q factor 528.8 T2 1 2.597915 GHz -9.88 dBm Q factor 266.6

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

(=]

L 1 ) ]

Date: 5 MAY 2020 231248

L I

Cate: 5MAY 2020 23:14.01

J

Spectrum e Spectrum
Ref Level 30.00 dbm  Offset 12,70 db & RBW 100 khz RefLevel 20.00 dbm  Offset 12,70 d e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.70 dBm| mili] 17.07 dBm)|
2.68801900 GHz, I 2.6880770 GHz
20 T nde 26.00 dB 20 N 1. |~ ndB n!\_ 26.00 dB)
04 P oS N PV A B 4.905000000 MHzZ| 104 ke IRALAN Sl e 9.670000000 MHzZ]
T Q factor N\ 548.0 Q factor \ 278.0)
od ’ - od
T
-od ; -10d
/
20 d -
foo~P . Lo ot
| i TAVASand ATy AT L, Y S
-40 -40 df
-50 d -50 di
-60 df -60 o
CF 2.6875 GHz 1001 pts Span 10.0 MHZ CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2668019 GHz 14.70 dBm ndB down 4.905 MHz ML 2.888077 GHz 17.07 dém ndB down 9,67 MHZ
TL 1 2,685072 GHz -11.11 dam nds 26.00 dB TL L 2.680145 GHz -9.51 dsm nds 26.00 d&
T2 1 2,669973 GHz -11.08 dBm Q factor 545.0 T2 1 2.689815 GHz -9.75 dBm Q factor 278.0
e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number :

A41_HPUE-10 of 41




an FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

(=]

e Spectrum

Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.17 dBm| ™M1[1] 14.15 aBm)
2.4990940 GHz 2.5024440 GHZ]
20 T ndB 26.00 dB)| o B ndB 26.00 dB|
. AL~ g A SN R 14.146000000 MHz| " BB VA 18.781000000 MHz|
W i " 3 fackbr 176.7] e ) Q foctopel 133.2)
o4 # 0d
-1 d 10 di ‘.i;l
20 d - 20 d
Vs i "
a0 - M mr |30 dem ! LIS N e
Che 8 S SV R A T 7 T
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 30.0 MHz GF 2.506 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,499094 GHz 14,17 dBm nd8 down 14,145 MHz ML 2,502444 GHz 14.15 dam nd8 down 18,781 MHz
T 1 2,496427 GHz -11.71 dam nd8 26.00 dB TL L 2,496529 GHz -12.47 dbm n 26,00 d8
T2 1 2,510573 GHz -12.14 dBm Q factor 176.7 T2 1 2.515311 GHz -12.30 dém Q factor 133.2
L U J wa L JU J

Date: 5 MAY 2020 231425 Date: 5 MAY 2020 23:15:38

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum e Spectrum o
Ref Level 30.00 dbm  Offset 12,70 db & RBW 300 khz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.35 dBm| ™M1[1] 13.01 aBm)
2.5959670 GHZ| 2.5046480 GHz
M1 =
= ,IE;"B' 26.00 dB| @ \K ndB 26.00 dB|
» A P W, 14.116000000 MHZ| . o N ~cn B 18.861000000 MHZ]
o ] afector 183.9 ® Y v G falioter ) 1a7.)
v . o | \
! 1o | 1{
10 df - 5 -10 o + -
] \ T
20 d ] T -20 di f
/
I AW I, v ‘
- AT -3 ; AT e
Pt A Tavery DA Ty (Cimaw T
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 30.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,595967 GHz 16.35 dBm nd@ down 14.116 MH2 M1 2.584648 GHz 13.81 dBm nd@ down 18,861 MHZ
TL 1 2,585927 GHz -9.51 dBm nd8 26.00 dB TL L 2.58345 GHz -12.49 dbm nd8 26.00 dB
T2 1 2,600043 GHz -10.10 d8m Q factor 183.9 T2 1 2.602311 GHz -12.23 dém Q factor 137.0

L U J L JU J

Date: 5 MAY 2020 23:14.49 Date: 5 MAY 2020 23:16.02

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

Spectrum e Spectrum
Ref Level 30.00 dém  Offset 12,70 d& RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 di RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.77 dBm| 14.11 dBm|
2.6774950 GHZ| 2.6895160 GHz
e ndB 26.00 dB| & 26.00 dB)|
n - B \ s
04 Al e N PSS M’\."“\f\,—‘.’\\ 14.326000000 MHz| 104 frap [ pe 18.861000000 MHz|
/ Q factor 186.9] [ 142.3)
0 di é 0
-t0d -10d 3 :
| I \
-20 d T T -20 df T
A frempr i’ LAl N pope AWl T
230 plnns T T
-40d -40 d
-50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHZ CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.677495 GHz 14.77 dBm ndB down 14.326 MHz ML 2.683518 GHz 14.11 dBm ndB down 18,661 MHz
T1 1 2 675427 GHz -11.03 dém nds 26.00 d8 T1 1 2.670649 GHz -12.47 dém nds 26.00 da
T2 1 2669753 GHz -11.42 dém Q factor 186.9 T2 1 2.68951 GHz -12.05 dém Q factor 142.3

- L I ]

L ) ]

Date: 5 MAY 2020 231513 DCate: 5MAY 2020 23:16.28

TEL : 886-3-327-3456 Page Number : A4l _HPUE-11 of 41
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 452 | 452 | 893 | 901 | 13.40 | 13.37 | 17.94 | 17.86
Middle CH - - - - 451 | 451 | 901 | 9.01 | 13.40 | 13.43 | 17.90 | 17.90
Highest CH - - - - 447 | 450 | 899 | 899 | 13.40 | 13.46 | 17.86 | 17.78

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.52 - 9.03 - | 1343 - | 1794 -
Middle CH - - - - 4.50 - 9.03 - | 1343 - 1782 -
Highest CH - - - - 4.50 - 9.05 - | 1346 - | 1786 -

TEL : 886-3-327-3456 Page Number : A4l _HPUE-12 of 41

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum e Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,70 db = RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 30 dBm)| ™M1[1] 16.21 aBm)
- M1 2.49687200 GHz - - 2.49908900 GHz
Y. c By N 4.515484515 MHz iE) Occ By N 4.515484515 MHZ]
e ot Wiy W Wi 10 i AT e ) AR A
i | ! \
o d ] | 0 di | :
. | / \
10 df . -10 o
/ | / \
\
20 d f = 20 di ;
A Viand tA% N W ~ ey e A WY MY AVARA AV
LAY Tullh
A 0 Ay
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.496872 GHz 17.30 dam ML 2.499089 GHz 16.21 dam
T 1 2,4962522 GHz 12.39 dBm Oce Bw 4.515484515 MHz TL L 2.4562423 GHz 12.74 dBm Oce Bw 4.5154B4515 MHz
T2 1 2.5007677 GHz 10.47 dam T2 i 2.5007577 GHz 10.44 dam

L I ]

Date: 5 MAY 2020 23.0208

L U ]

Cate: 5 MAY 2020 23:0221

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Spectrum e Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12,70 db = RBW 100 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
1 dBm| ™M1[1] 16.22 aBm)
- B 2.59236100 GHz - - 2.59358900 GHz
T1 = 4.505404505 MHz T ) Y QccBw T2 4.505404505 MHz]
A 7 PARAA A e i
10d / 104d !
| [ l
od | | 0d |
/ 4 [ [
/ |
-10 T -10 d
/ | /
20d i - ‘\ 20d M/JII
A f
o i Y Vi ALY "
wATy 0 Naw YEATY
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.592361 GHz 16.32 dam ML 2.503589 GHz 16.22 dBm
T 1 2,5907423 GHz 12.40 dBm Oce Bw 4.505494505 MHz TL L 2.5807423 GHz 11.94 dBm Oce Bw 4,505494505 MHz
T2 1 2.5952478 GHz 12,84 dBm T2 i 25952478 GHz 11.82 dam
—

L I ]

Date: 5 MAY 2020 23.0257

L U ]

Date: 5 MAY 2020 23:03

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum e Spectrum
Ref Level 30.00 dém  Offset 12,70 d& RBW 100 kHz Ref Level 20,00 dém  Offset 12.70 di RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.79 dBm| mili] 16.38 dBm|
20 A 2.68751000 GHz, - a1 2.68790000 GHZ,
A 3 o 4.465534466 MHZ, . _ R OceBw . 4.495504496 MHZ]
04 [ T I s i Ak A o TSNV A, Y
[ /
od od F |
/ / |
BUE! -10d .
20 d ,_/ -20 di — ™ —
™ S N ™ ey
s N WA P, y
Ay o 3T e b
-40d -40 d
-50 df -50 di
-60 df -60 di
CF 2.6875 GHz 1001 pts Span 10.0 MHZ CF 2.6875 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 268751 GHz 16.79 dBm ML 2.6878 GHz 16.38 dBm
T1 1 26852822 GHz 9.93 dBm oce Bw 4. 465534466 MH2 T1 1 2.6852522 GHzZ 11.08 dBm oce Bw 4. 495504496 MHZ
T2 1 26697478 GHz 10.58 dBm T2 1 2.6897478 GHz 11.11 dBm

L ) ]

Date: 5 MAY 2020 23.03.44

L I J -

DCate: 5MAY 2020 23:03.56

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIOT

EST REPORT

Report No. : FG011718-01B

LTE Band 41

Lowest Channel /

10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.21 dBm| ™M1[1] 1828 aBm)
- 2.5015790 GHz - 2.4978830 GHZ]
X - -
N PeoBy . £.931068931 MHz A, PN :«By,\\ﬂr\ 9.010989011 MHZ]
10 di . 10 d
/ \
o d 0 di 1
/ ‘I
-1 d 10 di L
/ / \
204 -20 di / =
o A R o e
SRl 2 =30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501579 GHz 18.21 dam ML 2.497883 GHz 18.28 dam
T 1 2,4965644 GHz 11.03 dBm Oce Bw 5.931068931 MHz TL L 2,4965045 GHz 12.34 dBm Oce Bw 9.010969011 MHz
T2 1 2,5054955 GHz 11.53 dam T2 i 2.5055155 GHz 10.85 dam

L I

Date: 5 MAY 2020 23:0434

L U

Date: 5 MAY 2020 23:04:48

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

Spectrum Y Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.61 dBm)| ™M1[1] 18.03 aBm}
- 2.5888240 GHz - M1 2.5964370 GHZ]
N A QER B T 9.010980011 MHz [ET S [ e By X, 9.010989011 MHZ]
10 df . 10 d .
3 {
o4 0d ¢
[ |
-10 df -10 d T
20 d / 20 d 5
- Ve \.
_30 . P e o PAY
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 2.588824 GHz 18.81 dam ML 2.505437 GHz 18.03 dam
T 1 2,5804045 GHz 12.30 dBm Oce Bw 9.010985011 MHz TL L 2.5854545 GHz 12.03 dBm Oce Bw 9.010969011 MHz
T2 1 2.5974955 GHz 11.51 dam T2 i 2.5074955 GHz 11.10 dam
—

L I

Date: 5 MAY 2020 23.05.22

L U

Date: 5 MAY 2020 23:05:34

Highest Channel

/ 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 dém  Offset 12,70 d& RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 di RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mil1] 18.46 dBm| mili] 17.61 dBm|
2 ML 2.6875570 GHZ| - M1 2.6893820 GHz
BRI PN T 8.001008991 MHZ| 11 X o Occpu T2 £8.001008091 MHZ]
T A g R Al Rl o
10 d - 10 d
{ \ / |
od f b 0 r T
/ \
BUE! 10 J |
| / \
20 di £ | —
P e N
Tea A N Lt I
L Y
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.6B5 GHz 1001 pts Span 20.0 MHZ CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2887557 GHz 18.45 dBm ML 2.683382 GHz 17.61 dém
TL 1 26805045 GHz 11.50 dém Oce Bw 8.991008991 MHz TL 1 2.6B04845 GHz 11.97 dém Oce Bw 8.991008991 MH2z
T2 1 2 6694955 GHz 12.13 dBm T2 1 2.6894755 GHz 11.59 dBm

L )

Date: 5 MAY 2020 23.06.09

L I

Cate: 5MAY 2020 23:06.21

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

(=]

Spectrum e Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.51 dBm| ™M1[1] 15.25 aBm)
- " 2.4978960 GHz - 2.4985250 GHZ]
Mk N OccBw 13.996605397 MHe| Occ B 13.966633367 MHz|
g waf WA AN, | Py R bt i 104 B A A B o o W duaad
[ ‘ ] l
od { 0al i l\
/ L
10 df -10 o
[ |
-20d o 7 o
/ AL -
ey K\J N A ) Fa.
-30 dBm Ay T AR dBm
e YW ™
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 30.0 MHz CF 2.5095 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.497896 GHz 16.51 dam ML 2.498525 GHz 15.25 dam
T 1 2,4967067 GHz 10.79 dBm Oce Bw 13.396603397 MHz TL L 2.4960487 GHz 9.34 dBm Oce Bw 13.366633367 MHz
T2 1 2.5101833 GHz 10.16 dam T2 i 2.5102133 GHz 9.79 dam

L I ]

Date: 5 MAY 2020 23.0658

L U ]

DCate: 5 MAY 2020 23:07:11

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum e Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
18.05 dBm| ™M1[1] 15.57 aBmj
- 2.5935990 GHz - 2.5917110 GHZ]
I 13.996605397 MHe| Occ B 13.426573427 MHz|
LN PASSN P i
VYW e e A
o i \ 04 N | Vo
|
o4 - 0d I
J ' |
-10 de \l\ -10 d
20 d ,’ | -20 df 'J
N\ AP \ o -~ b
T A T Lo et A o
Sl A
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.599 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503599 GHz 18.05 dam ML 2.501711 GHz 15.57 dam
T 1 25862067 GHz 13.73 dBm Oce Bw 13.396603397 MHz TL L 2.5862867 GHz 9.68 dBm Oce Bw 13.426573427 MHz
T2 1 25996833 GHz 11.34 dam T2 i 2.5097133 GHz 10.50 dam
—

L I ]

Date: 5 MAY 2020 23.07-47

L U ]

Date: 5 MAY 2020 23:07:68

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Spectrum e Spectrum
Ref Level 30.00 dém  Offset 12,70 d& RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 di RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.79 dBm| mili] 17.23 dBm)|
20 p 2.6792330 GHZ| - " 2.6762660 GHz
- W o OccBu, 2 13.396603307 MHz| N Oce B T 13.456543457 MHe]
. [ Tl A et Wl it Tanih Ak rT\; 0 i T P N Taru N
i | / |
ad | | od | |
I \ / 1
-0 d - -10 di L
| | / X
20d r T —7 -
N i ™ A =Y ol .
e y e el e P N P
-40d -40 d
-50 df -50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHZ CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2679233 GHz 16.79 dBm ML 2.676266 GHz 17.23 dém
T1 1 26757567 GHZ 11.41 dBm oce Bw 13.396603397 MHz T1 1 2.6757268 GHz 10.67 dBm oce Bw 13.456543457 MHz
T2 1 26691533 GHz 11.85 dBm T2 1 2.6891833 GHz 11.35 dBm

L ) ]

Date: 5 MAY 2020 23.08.34

L I J -

DCate: 5MAY 2020 23:08.48

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

I

Date: 5 MAY 2020 23.08.24

Spectrum e Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att SWT  16.8ps @ VBW 1MHz  Mede Auto FFT o Att SWT  188ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.77 dBm| ™M1[1 14.78 aBm)
- 2.5069590 GHz - 2.5057200 GHz]
Y OccBw 17.942057942 MHe| i Occ B ) 17.862137862 MHz|
104 Y, LAY n Ve N 104 Ll . e NP
7 = T T 7 Y
/ / \
od ! 0d |
’ \ | |
-10 d T -10 de
{ ! \
-20 df 1 - 20 di i \I
a f \ar 1 . } [T PR .
LERm 7 Tor VoV PR ey T v
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2506059 GHz 14.77 dBm ML 2,50572 GHz 14,78 dam
T 1 2,497049 GHz 9.43 dBm Oce Bw 17.942057942 MHz TL L 2.4970889 GHz .92 dBm Oce Bw 17.862137862 MHz
T2 1 2.514991 GHz 10.97 dam T2 i 2.514951 GHz 9.36 dam

U

Date: 5 MAY 2020 23:08:38

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum
Ref Level 30.00 Gém

Offset 12,70 dB & RBW 300 kHz

Spectrum

&)

Ref Level 20,00 dém

(=]

Offset 12.70 dB & RBW 300 kHz

I

Date: 5 MAY 2020 23:10:12

o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.55 dBm| ™M1[1] 15.17 aBmj
- " 2.5926000 GHz - 2.5868860 GHZ]
Tl Occ Bre T2 17.902097902 MHe| T K Occ Bre 17.902097902 MHz|
- N
0 P, AN N ot 104 bl VN L W PSRV T WATANCY N AT PP
s \ ] |
o4 0d |
/
10 d 104 ! ‘I
/
20 d T
Y e [ ) /) L e
TR TW o 7 A o
v
-40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,5926 GHz 16.55 dam ML 2.585886 GHz 15.17 dam
T 1 2,584049 GHz 12.30 dBm Oce Bw 17.902087502 MHz TL L 2,584049 GHz 11.30 dBm Oce Bw 17.902097902 MHz
T2 1 2.601951 GHz 11.70 dam T2 i 2.501951 GHz 10.77 dam

U

Date: 5 MAY 2020 23:10:24

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

)

Date: 5 MAY 2020 23.11.00

Spectrum e Spectrum
Ref Level 30.00 dém  Offset 12,70 d& RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 di RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 0de SWT 185 p: @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.26 dBm| mili] 14.70 dBm)|
20 2.6784020 GHZ| - 2.6777620 GHz
T Y 17.862137862 MHz| i Oce B 17.782217782 MH]
Pl P el ey T1L S - A
wd {| AL 10d [ . . A i
0 di 0 IL
[ i
BUE! -10d /
{ / \
20 d -20 di
N I
-
W s A~
. N (] VA e,
. -3
-40d -40 d
-50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHZ CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.678402 GHz 16.26 dBm ML 2.677762 GHz 14.70 dBm
T1 1 2671009 GHz 12.28 dBm oce Bw 17.862137862 MHz T1 1 2.6710889 GHz 9.05 dBm oce Bw 17.782217782 MHz
T2 1 26688711 GHz 9.93 dem T2 1 2.6886711 GHz .30 dém

I

DCate: SMAY 2020 23:11:12

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG011718-01B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

(=]

Spectrum o Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.05 dBm| ™M1[1] 16.20 aBm)
- 2.49652200 GHz - e 2.5040570 GHz]
o Occ B 4.515484515 MHz _OccBew 9.030969031 MHZ]
di IMR/‘V. o A AT, A o] . T o Py | an ™V e
10 i 10 7 ¥
\
/ | [ \
o4 0d
7 1 /
10 df - -10 o f
f
/
20 d }
et n e ~f ca -
AN I AT
-40 ds
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.496522 GHz 15.05 dam ML 2504057 GHz 16.20 dam
T 1 2,4962323 GHz 7.39 dm Oce Bw 4.515484515 MHz TL L 2.4964845 GHz 9.60 dBm Oce Bw 9.030969031 MHz
T2 1 25007478 GHz 8.88 dam T2 i 25055155 GHz 9.02 dam

L I

Date: 5 MAY 2020 23:11:49

L U

Date: 5 MAY 2020 23:13.01

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum o Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 100 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.16 dBm)| ™M1[1] 18.99 aBm}
- 2.59530000 GHz - 1 2.5893440 GHZ]
c Bre 4.495504496 MHz 7 ot By T 9.030969031 MHZ]
T v :
p £ R P\ s . Ea ol WY
10 i ¥ 10 - T
o ; | v / \\
/ | { |
-10 df T -10 d
i |
-20d f/ -20 B ‘\
Wy d" Y et ] ™
-30 gBm—t TR - 2 A
[ A AR ’
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,5933 GHz 15.16 dam ML 2.589344 GHz 18.99 dam
T 1 2,5907522 GHz 9.34 dBm Oce Bw 4,495504496 MHz TL L 2.5854545 GHz 11.27 dBm Oce Bw 9.030969031 MHz
T2 1 2.5052478 GHz 9.97 dom T2 i 2.5975155 GHz 11.99 dam

L I

Date: 5 MAY 2020 231213

L U

Date: 5 MAY 2020 23:13:25

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

(=]

L )

Date: 5 MAY 2020 231236

L I

DCate: 5MAY 2020 23:13.49

Spectrum Y Spectrum
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.41 dBm| mili] 16.50 dBm|
20 2.68652100 GHz, - 2.6818830 GHz
Oce B B 4.495504496 MHZ| Occ By a 0.050949051 MHZ]
1 .V\AJ_,\‘,L.,\, P LA AT W e
10 df f’ = - T 10 d =
!
od l‘ od
[ | /
BUE! 4 -10d 4
[ /
20 d - -20 di +
s — ~
e i S Ay T NS v
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHZ CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2666521 GHz 15.41 dBm ML 1 2.681683 GHz 16.50 dBm
TL 1 26852622 GHz 9.33 dém Oce Bw 4.495504496 MH2 TL 1 2.6B04645 GHz 10.38 dém Oce Bw 9.050949051 MH2z
T2 1 2,66897577 GHz 10.49 dBm T2 1 2.6895155 GHz 10.14 dBm
e

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011718-01B

LTE Band 41

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

L I

Date: 5 MAY 2020 231413

Spectrum e Spectrum o
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.19 dBm| ™M1[1 13.92 aBm)
- 2.5019120 GHz - 2.5018040 GHZ]
b Occ B i 13.426575427 MHe| Occ B 17.942057942 MHz|
L A ﬁ\ - 2y A
10d : % 104d < o
,F' ‘l ; W 1
o d 0 di i
f | |
10 d - - -10 di f
20 d { I 20 d |
bl T 1 | N [\
-30 -3 i .
|,'N,,AJ“ [ T A ] ]
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5035 GHz 1001 pts Span 30.0 MHz GF 2.506 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501912 GHz 14,19 dam ML 2.501804 GHz 13.92 dam
T 1 2,4968167 GHz 8.50 dBm Oce Bw 13.426573427 MHz TL L 2,497049 GHz 9.45 dBm Oce Bw 17.942057942 MHz
T2 1 2.5102433 GHz 9.55 dam T2 i 2.514991 GHz 8.41 dam
—

L U ]

Date: 5 MAY 2020 23:15:28

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

L I

Date: 5 MAY 2020 23:14:37

Spectrum e Spectrum
Ref Level 30.00 cbm  Offset 12,70 db = RBW 300 kHz Reflavel 30.00 dim  Offset 12.70 db e RBW 300 khz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.91 dBm| ™M1[1 14.56 aBm)
- 2.5965360 GHz - 2.5894440 GHZ]
13.426575427 MHe| i s Occ B 17.822177822 MHz|
w0 VA Mt | Oy Ve 104 I, R LA o, I, g
\ N I LEAa !
d | P
o i T 0 1
/ f
-10 d - -10 de -
20 d 20 d
P e N
5 A=Y B .
SARNSY G
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 30.0 MHz CF 2.599 GHz 1001 pts Span 40,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596536 GHz 14.91 dBm ML 2.589444 GHz 1456 dam
T 1 25862067 GHz 10.63 dBm Oce Bw 13.426573427 MHz TL L 2.5840889 GHz .93 dBm Oce Bw 17.822177822 MHz
T2 1 2.5997133 GHz 9.03 dam T2 i 2.5019111 GHz 8.51 dam

L U ]

Date: 5 MAY 2020 23:15:50

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

L )

Date: 5 MAY 2020 2315.01

Spectrum e Spectrum o
Ref Level 30.00 dém  Offset 12,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12.70 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.73 dBm| mili]
20 2.6797130 GHZ| - 2.6
Oce B 13456543457 MHz| - ce Bu 17.862137862 MH]
1 I A reen ] 1 N P U 2
104 BN e aTs AV AGTAT i o, 104 .. W AN PTAN _ I‘
| 1 )' ! \
ad | od 1
/ | |
d I | de |
-0 -10
[ | ]
/ \
20 d -20 di
T k\.
A e n
N «J I R LY e el o vy .
i epar W T
-40d
-50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHZ CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2679713 GHz 15.73 dBm ML 2.883277 GHz 15.23 dBm
T1 1 26757567 GHZ 8.61 dBm oce Bw 13.456543457 MHz T1 1 2.671049 GHz 9.01 dBm oce Bw 17.862137B62 MHz
T2 1 26692133 GHz 9.00 dém T2 1 2.6889111 GHz .03 dém

L I ]

DCate: SMAY 2020 23:16:13

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011718-01B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 5 MAY 2020 21:44:57

- o
Spectrum (%) || spectrum Y
Ref Level 30.00 dem  Offset 16.70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHE GHHEKABS PABS
50 ubyi‘l.“"' EPURIOUS_)LINE_ABS PABS A 20 dblfe—$PURIHUS LINE ABS PASS
10 dem H 10 dBm
] I
0 dBm L 0dem ‘
-10 dBm -10 dem ;
e | L 20 dBm 4 |
SPURIOUS_LINE_ABS ]
-30 dBm
-30 dem
40 dém S e E I T ParTTIEY T
5
50 dem
-60 dBm
-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|[5purious Emissions
Spurious Emissions _— Rangelow | Rangeup | RBW | Frequency | _Powerabs |  aLimit
__Rongelow | Rangeup | RBW | Frequency | PowerAbs |  atimit | 2.685 Ghz 2.600 Gz 100.000 KRz 2.68966 GHz 23.25 dbm ~6.75 d&
2,475 GHz 2,490 GHz 1,000 MHz 2,48886 GHz -38.29 dém -13.29 d& 2,690 GHz 2,601 GHz 100,000 kHz 269001 GHz -15.04 dBm -5.04 dB
2.480 GHz 2.495 GHz 1.000 MHz 2.4949¢ GHz -21,81 dBm -8.81 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -18.07 dBm -8.07 dB
2.495 GHz 2.496 GHz 50,000 kHz 249599 GHz -18.89 dBm -5.89 dB 2 595 GHe 2 898 Ghs 1,000 Mz D EaE21 Che 36 68 dBm 2368 de
Zatat GHz 2.501 GHz 100.000 kHz 249633 GHz 22,86 dm -7.14 d8 2.696 GHz 2.715 GHz 1.000 MHz 2.69626 GHz -39.72 dBm -14.72 dB
T
1 [ | ] L 2

Date: 5.MAY 2020 21:47.39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum (%) || spectrum
Ref Level 30.00 dBm  Offset 16.70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16.70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGNE CHNEKABS PABS
20 dhipe _$PURIOUS LINE_ABS PAES 20 dblfe_$PURIOUS LINE ABS PASS
e
10 dem- A wr
]
0 dem ’ dem \
-10 dBm 10 dBm l \_|
- | i -20 dBm i
SPURIOUS_LINE_ABS ]
-30 dBm
-30 dBm H‘ M
J..‘MMM'# 40 dBm i ¥
-40 dam
——
-50 dem
-50 dBm
50 dBm
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz | |60 et mssions
Spurious Emissions _— Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit__| 2.685 Ghz 2.600 Gz 100.000 KRz 2.68565 Gz 10.64 dBm -19.36 06
2,475 GHz 2.490 GHz 1,000 MHz 2,49049 GHz -28.66 dBm -3.66 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69000 GHz -22.55 dBm -12.55 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49488 GHz -18.06 d&m -6.06 d& 2,651 GHz 2.695 GHz 1,000 MHz 2.69332 GHz -22.20 dbm -12.20 dB
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -27.23 dém -14.23 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69506 GHz 27.39 dBm 1430 dB
2.496 GHz 2.501 GHz 100.000 kHz 249871 GHz 9.58 dm -20.42 dB 2.696 GHz 2.715 GHz 1,000 MHz 269642 GHz -30.66 dBm -5.66 d8
Y —_—
i . N ]
Date: 5.MAY.2020 21:46:19 Date: 5 MAY 2020 21:49.01
TEL : 886-3-327-3456 Page Number : A4l _HPUE-19 of 41





